
TREADMILL F10 / LAUFBAND F10

SPORTSTECHTreadmill F10
Laufband F10

Number in 
explosion 
drawing

Item number Description
Number in 
explosion 
drawing

Item number Description

SPORTSTECHEXPLOSION-DRAWING / SPAREPARTS-OVERVIEW - 2019 VERSION

EXPLOSIONSZEICHNUNG / ERSATZTEILLISTE - 2019 VERSION

SPORTSTECH
52 SP_F10_52  Power cord grommet 

53 SP_F10_53  Pulse sensor wire 

54 SP_F10_54  Console knob 

55 SP_F10_55  Console upper 

56 SP_F10_56  Pulse sensor 

57 SP_F10_57  Self-drilling screw 4x30   

58 SP_F10_58A  Handlebar foam grip down 

58 SP_F10_58B  Handlebar foam grip upper 

59 SP_F10_59  Handlebar cover 

60 SP_F10_60  Tube cap for handlebar 

61 SP_F10_61  Safety key 

62 SP_F10_62  Overlay 

63 SP_F10_63  Console down 

64 SP_F10_64  Oil part 

65 SP_F10_65  Seal cap 

66 SP_F10_66  Incline bolt 

67 SP_F10_67  Bolt M8x40 

68 SP_F10_68  Bottleholder 

69 SP_F10_69  Screws for display 8mm 

70 SP_F10_70 Screws for console cover10mm

71 SP_F10_71 Wavy washer D8

72 SP_F10_72 Screw M8x40

73 SP_F10_73 Spring washer D8

74 SP_F10_74 Screw M8x16

75 SP_F10_75 Screw M8x49

76 SP_F10_76 Nut M8

77 SP_F10_77 Screw M8x34

78 SP_F10_78 Screw

79 SP_F10_79 Nut M6

80 SP_F10_80 Console wire

81 SP_F10_81 Console set

82 SP_F10_82 Handlebar set

83 SP_F10_83 Handlebar set + console set

not in drawing SP_F10_Carton Carton

not in drawing SP_F10_Manual Manual

not in drawing SP_F10_Screw set Screw and tool set

51 SP_F10_51

 Cross screw M6x25   

 Cross screw M5x10 

45 SP_F10_45  Driving belt 

46 SP_F10_46  Reinforced tube 

47 SP_F10_47  Reinforced pad 

48 SP_F10_48  Frange nut M6 

49 SP_F10_49  Cross screw M6x40  

50 SP_F10_50

1 SP_F10_01 Base frame

2 SP_F10_02 Main frame 

3 SP_F10_03 Left stand tube 

4 SP_F10_04 Right stand tube

5 SP_F10_05 Handlebar tube

6 SP_F10_06 Tablet holder

7 SP_F10_07 EVA protection

8 SP_F10_08 Gas spring

9 SP_F10_09 Manual incline part

10 SP_F10_10 Hex screw M12x70

11 SP_F10_11 Foot pad

12 SP_F10_12 Transportation wheel

13 SP_F10_13 Head hex socket screws M6x40

14 SP_F10_14 Locknut M6

15 SP_F10_15 Head hex socket screws M8x55

16 SP_F10_16 Locknut M8

17 SP_F10_17 Head hex socket screws M8x50

18 SP_F10_18 Main control cable 

19 SP_F10_19 End cap 30x40

20 SP_F10_20 Power cord

21 SP_F10_21 Power switch

22 SP_F10_22 Wire for power switch

23 SP_F10_23 Electric controller 

24 SP_F10_24 Wire grommet

25 SP_F10_25 Head self-drilling screw 3x12

26 SP_F10_26 Head cross screws M4x12

27 SP_F10_27 Motor 

28 SP_F10_28 Hex screw M8x25

29 SP_F10_29 Spring washer M8

30 SP_F10_30 Washer M8

31 SP_F10_31  Foot pad for motor 

32 SP_F10_32  Flange nut M8 

33 SP_F10_33  Motor cover 

34 SP_F10_34  Hex screw M8x50 

35 SP_F10_35  Side rail short 

36 SP_F10_36  Left rear cover 

37 SP_F10_37  Right rear cover 

38 SP_F10_38  Display board  

39 SP_F10_39  Front roller 

40 SP_F10_40

42 SP_F10_42  Back roller 

43 SP_F10_43  Running board 

44 SP_F10_44  Running belt 

 Cross screw M6x20  

SP_F10_4141  Hex socket screws M6x55  



SPORTSTECH

SPORTSTECH

TREADMILL F10_NEW / LAUFBAND F10_NEW

SPORTSTECHTreadmill F10_New
Laufband F10_New

Number in 
explosion 
drawing

Item number Description
Number in 
explosion 
drawing

Item number Description

SPORTSTECHEXPLOSION-DRAWING / SPAREPARTS-OVERVIEW - CURRENT VERSION

EXPLOSIONSZEICHNUNG / ERSATZTEILLISTE - AKTUELLE VERSION

1 SP_F10_01 Base frame

2 SP_F10_02 Main frame

3 SP_F10_New_03 Left stand tube

4 SP_F10_New_04 Right stand tube

5 SP_F10_New_05 Handlebar tube

8 SP_F10_08 Gas spring

9 SP_F10_09 Manual incline part

10 SP_F10_10 Hex screw M12x70

11 SP_F10_11 Foot pad

12 SP_F10_12 Transportation wheel

13 SP_F10_13 Head hex socket screws M6x40

14 SP_F10_14 Locknut M6

15 SP_F10_New_15 Fitshow app module

16 SP_F10_New_16 Pulse module

17 SP_F10_New_17 Hex socket screws M8x38

18 SP_F10_New_18 Main control cable

19 SP_F10_19 End cap 30x40

20 SP_F10_20 Power cord

21 SP_F10_21 Power switch

22 SP_F10_22 Wire for power switch

23 SP_F10_23 Electric controller new

24 SP_F10_24 Wire grommet

25 SP_F10_25 Head self-drilling screw 3x12

26 SP_F10_26 Head cross screws M4x12

27 SP_F10_New_27 Motor 2020

28 SP_F10_28 Hex screw M8x25

29 SP_F10_29 Spring washer M8

30 SP_F10_30 Washer M8

31 SP_F10_31 Foot pad for motor

32 SP_F10_32 Flange nut M8

33 SP_F10_33 Motor cover

34 SP_F10_34 Hex screw M8x50

35 SP_F10_New_35 Side rail

36 SP_F10_36 Left rear cover

37 SP_F10_37 Right rear cover

38 SP_F10_New_38 Display board

39 SP_F10_39 Front roller

40 SP_F10_40 Cross screw M6x20

41 SP_F10_41 Hex socket screws M6x55

42 SP_F10_42

43 SP_F10_43

Back roller

44 SP_F10_44 Running belt

Running board

54 SP_F10_New_54 Safety key board

55 SP_F10_New_55 Console cover upper

56 SP_F10_New_56 Pulse senor

57 SP_F10_57 Self-drilling screw 4x30

58 SP_F10_New_58 Handlebar foam grip

59 SP_F10_59 Cross screw M5x10

60 SP_F10_60 Tube cap for handlebar

61 SP_F10_61 Safety key

62 SP_F10_New_62 Overlay

63 SP_F10_New_63 Consolen cover

65 SP_F10_65 Seal cap

66 SP_F10_66 Incline bolt

67 SP_F10_New_67 Plastic gasket for pulse D14x8

68 SP_F10_New_68 Self-drilling screw ST3X8

69 SP_F10_New_69 Self-drilling screw ST4X8

71 SP_F10_71 Wavy washer D8

72 SP_F10_72 Screw M8x40

73 SP_F10_73 Spring washer D8

74 SP_F10_74 Screw M8x16

75 SP_F10_75 Screw M8x49

76 SP_F10_76 Nut M8

77 SP_F10_77 Screw M8x34

78 SP_F10_78 Screw

79 SP_F10_79 Nut M6

80 SP_F10_New_80 Console wire

not in drawing SP_F10_New_81 Console set

not in drawing SP_F10_New_82 Handlebar set

not in drawing SP_F10_New_83 Handlebar set + console set

not in drawing SP_F10_Carton_BW Carton for B quality

not in drawing SP_F10_Manual Manual

not in drawing SP_F10_New_Screw set Screw and tool set

Pulse senor wire

45 SP_F10_45 Driving belt

46 SP_F10_46 Reinforced tube

47 SP_F10_47 Reinforced pad

48 SP_F10_48 Frange nut M6

49 SP_F10_49 Cross screw M6x40

50 SP_F10_50 Cross screw M6x25

51 SP_F10_51 Cross screw M5x10

53

52 SP_F10_52 Power cord grommet

SP_F10_New_53

81

82

83

63

38
16

68

53

69
5

17

80

62

55
15

54 61

56

76
67

57 60
51

58

50

39
26

45

40

19

2

21
22

25

32
2731

30
28

29

18
76

33

14

12
1311

7472

10
73

1 77

8 34

66

9

37

36

59

41

4279

65

9

66
75

76

487852

20

23

43

35

44

47
46

49

24

43

33


